Assembly Instruction For/ Instruction D'assemblage Pour
DINING SIDE CHAIR / CHAISE A MANGER
D-16860-6-SC / D-16860-8-SC
Caution : Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury

therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during
shipment.
3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.
Attention: S'il vous plait lire attentivement les instructions avant de déballer les pieces d'assemblage. Pour votre protection

et éviter les blessures, s'il vous plait retirer les agrafes exposés utilisés pour I'emballage.

1. Nous vous recommandons d'assembler ce produit avec I'aide d'une autre personne; cela facilitera le montage, et aidera a
éliminer les dommages au produit ou des blessures lors de I'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites piéces qui peuvent avoir été
l&che a l'intérieur du carton pendant le transport.
3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4. |l est recommande' de mettre toutes les pieces d'assemblage sur un sol non abrasif avant I'assemblage et de suivre les
étapes d'assemblage une par pour assembler votre nouveau produit correctement et efficacement.

PART LIST FOR CHAIR HARDWARE LIST FOR CHAIR
LISTE DES PIECES POUR CHAISE LISTE DE MATERIEL POUR CHAISE
NO. PART DESC/ LISTE DES PIECES CODE Q'TY| |NO. HARDWARE DESC/ LISTE DE QUINCAILLERIE CODE Q'TY]|
A % LEG PD-16860-6-SCLEG | | | 4 FLAT WASHER (5/16"x3/4") 8
PD-16860-8-SCLEG
2 S SPRING WASHER (5/16") 8
PD-16860-SCHW
B SEAT 1 3 | (mmsm |JCBBBOLT (5/16"x2") 8
Only tighten all bolts when all bolts aligned with bolt inserts / 4 | § |ALLENKEY ( 5/32") 1
Ne serrez tous les boulons que lorsque tous les boulons sont
alignés avec les inserts de boulon.
STEP 1 COMPLETED
Brapel | = || © || tmm | |§ ACHEVEE
(1x8pcs| | 2x8pcs| | 3Vx8pcs| | {4 1
5%
sk
sssse

<,
<,
%
-

<,
<,

%

2

<,

<,
e

<
<

A<

MADE IN VIETNAM / FABRIQUE AU VIETNAM PAGE 1 OF 1




Assembly Instruction For / Instruction D'assemblage Pour
72" RECTANGULAR DINING TABLE / TABLE A MANGER
RECTANGULAIRE 72"

D-16860-6-DTT / D-16860-6-DTB
D-16860-8-DTT / D-16860-8-DTB

Caution : Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury,
therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during
shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

Attention: S'il vous plait lire attentivement les instructions avant de déballer les piéces d'assemblage. Pour votre protection
et éviter les blessures, s'il vous plait retirer les agrafes exposés utilisés pour I'emballage.

1. Nous vous recommandons d'assembler ce produit avec 'aide d'une autre personne; cela facilitera le montage, et aidera a
éliminer les dommages au produit ou des blessures lors de I'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites pieces qui peuvent avoir été
lache a l'intérieur du carton pendant le transport.

3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4. Il est recommande' de mettre toutes les pieéces d'assemblage sur un sol non abrasif avant I'assemblage et de suivre les
etapes d'assemblage une par pour assembler votre nouveau produit correctement et efficacement.

PART LIST FOR TABLE HARDWARE LIST FOR TABLE
LISTE DES PIECES POUR TABLE LISTE DE MATERIEL POUR TABLE
NO. PART DESC/ LISTE DES PIECES CODE Q'TY| INO. HARDWARE DESC/ LISTE DE QUINCAILLERIE CODE Q'TY|

TABLE TOP 1 1| g2 | WOODDOWEL(@8*1") 12

2 FLAT WASHER (1/4" x 3/4") 6
PD-16860-6-DTBLEG —

B m@ LHE/RHF LEG FRAME | ppy_16860-8-DTBLEG | 2 || 3 | € |SPRING WASHER (1/4") 6

PD-16860-TBHW

PD-16860-6-DTBCBAS 4 JCBB BOLT (1/4" x 1 1/2") 6
PD-16860-8-DTBCBAS

CENTER BASE

5 | §€  |ALLENKEY ( 5/32") 1

PD-16860-6-DTTTMP
TOP MENDING PLATE .
PD-16860-8-DTTTMP | 2 | | 6 %@ CREW(#4x2") 12

D

BOLT (1/4"x 1 1/2")

/\ Only tighten all bolts when all bolts aligned with bolt inserts / (PRE-ASSEMBLED)
Ne serrez tous les boulons que lorsque tous les boulons sont 7 FLAT WASHER(1/4" x 3/4") "
alignés avec les inserts de boulon. =@ | pRE-ASSEMBLED)

LOCK WASHER(1/4")
(PRE-ASSEMBLED)

___5e=> SCREW-DRIVER (NOT
PROVIDED) ] ] _
*HARDWARE LOCATED IN LEG BOX / MATERIEL SITUE DANS LA BOITE DE PIEDS

REMOVE THE
TOP MENDING
PLATE FROM THE
TOP

USING THIS BOLT TO
ASSEMBLE THE MENDING
PLATE WITH THE TABLE TOP

MADE IN VIETNAM / FABRIQUE AU VIETNAM PAGE 10F 6




Assembly Instruction For / Instruction D'assemblage Pour

72" RECTANGULAR DINING TABLE / TABLE A MANGER

RECTANGULAIRE 72"
D-16860-6-DTT / D-16860-6-DTB

D-16860-8-DTT / D-16860-8-DTB

STEP 2
Etape 2

L 4

(1 x4pcs

STEP 3
Etape 3

MADE IN VIETNAM / FABRIQUE AU VIETNAM PAGE2 OF 6




Assembly Instruction For / Instruction D'assemblage Pour

72" RECTANGULAR DINING TABLE / TABLE A MANGER
RECTANGULAIRE 72"

D-16860-6-DTT / D-16860-6-DTB

D-16860-8-DTT / D-16860-8-DTB

STEP 3
Etape 3 &

S | e | G

{"1\/\p(8pcs ("2\:;x6pcs ('Vé\:;x6pcs f/:l—\:;XGpCS {"5\)x1pc

~_

MADE IN VIETNAM / FABRIQUE AU VIETNAM PAGE 3 OF 6




Assembly Instruction For / Instruction D'assemblage Pour
72" RECTANGULAR DINING TABLE / TABLE A MANGER

RECTANGULAIRE 72"
D-16860-6-DTT / D-16860-6-DTB
D-16860-8-DTT / D-16860-8-DTB

STEP 4
Etape 4

=y

(6} x12pcs

~_

MADE IN VIETNAM / FABRIQUE AU VIETNAM

PAGE 4 OF 6




Assembly Instruction For / Instruction D'assemblage Pour
72" RECTANGULAR DINING TABLE / TABLE A MANGER
RECTANGULAIRE 72"
D-16860-6-DTT / D-16860-6-DTB
D-16860-8-DTT / D-16860-8-DTB

SEE?)E g A (co

(7> x12pcs

MADE IN VIETNAM / FABRIQUE AU VIETNAM PAGE 5 OF 6




Assembly Instruction For / Instruction D'assemblage Pour
72" RECTANGULAR DINING TABLE / TABLE A MANGER
RECTANGULAIRE 72"
D-16860-6-DTT / D-16860-6-DTB

D-16860-8-DTT / D-16860-8-DTB

COMPLETED
ACHEVEE

MADE IN VIETNAM / FABRIQUE AU VIETNAM PAGE 6 OF 6




Assembly Instruction For/ Instruction D'assemblage Pour
ROUND DINING TABLE / TABLE A MANGER RONDE
D-16860-6-RDTT / D-16860-6-RDTB
D-16860-8-RDTT / D-16860-8-RDTB

Caution : Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury
therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during
shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

Attention: S'il vous plait lire attentivement les instructions avant de déballer les pieces d'assemblage. Pour votre protection
et éviter les blessures, s'il vous plait retirer les agrafes exposés utilisés pour I'emballage.

1. Nous vous recommandons d'assembler ce produit avec I'aide d'une autre personne; cela facilitera le montage, et aidera a
éliminer les dommages au produit ou des blessures lors de I'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites piéces qui peuvent avoir été
lache a l'intérieur du carton pendant le transport.

3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4. |l est recommande' de mettre toutes les pieces d'assemblage sur un sol non abrasif avant I'assemblage et de suivre les
étapes d'assemblage une par pour assembler votre nouveau produit correctement et efficacement.

PART I‘_IST FOR ROUND DINING TABLE HARDWAR’E LIST FOR ROUND DINING TABLE
LISTE DES PIECES POUR TABLE A MANGER RONDE LISTE DE MATERIEL POUR TABLE A MANGER RONDE
NO. PART DESC/ LISTE DES PIECES CODE Q'TY| |NO. HARDWARE DESC/ LISTE DE QUINCAILLERIE CODE Q'TY|
A TABLE TOP Ll FLAT WASHER (1/4"x5/8") 3
— 2 | & |SPRING WASHER (1/4") 3
B TABLE BASE 1 3 ) JCBB BOLT (1/4"x1 1/4") PD-16860-RDTHW 3
c TOP MENDING PLATE | PD-16860-6-RDTTTMP | | 4 | §  |ALLENKEY (15/32") 1
PD-16860-8-RDTTTMP BOLT (1/4" x 1 1/4")
(PRE-ASSEMBLED)
- 5 (00 FLAT WASHER(1/4" x 5/8") 4
A Only tighten all bolts when all bolts aligned with bolt inserts / (PRE-ASSEMBLED)
Ne serrez tous les boulons que lorsque tous les boulons sont LOCK WASHER(1/4")
alignés avec les inserts de boulon. (PRE-ASSEMBLED)

*HARDWARE LOCATED IN TOP BOX / MATERIEL SITUE DANS LE BOITIER SUPERIEUR

STEP 1
Brame 1 = REMOVE THE
P TOP MENDING
axr PLATE FROM THE

TOP
USING THIS BOLT TO

ASSEMBLE THE MENDING

PLATE WITH THE TABLE TOP

MADE IN VIETNAM / FABRIQUE AU VIETNAM PAGE 1 OF 3




Assembly Instruction For/ Instruction D'assemblage Pour

ROUND DINING TABLE / TABLE A MANGER RONDE
D-16860-6-RDTT / D-16860-6-RDTB

D-16860-8-RDTT / D-16860-8-RDTB

STEP 2
Etape 2 S No—
(1)x3pos| | 2)x3pcs| | 3)x3pes| | {4 )x1 . P ~
! , ;
STEP 3
Etape 3

MADE IN VIETNAM / FABRIQUE AU VIETNAM PAGE 2 OF 3




Assembly Instruction For/ Instruction D'assemblage Pour

ROUND DINING TABLE / TABLE A MANGER RONDE
D-16860-6-RDTT / D-16860-6-RDTB

D-16860-8-RDTT / D-16860-8-RDTB

COMPLETED
ACHEVEE

W

MADE IN VIETNAM / FABRIQUE AU VIETNAM PAGE 3 OF 3




Assembly Instruction For / Instruction D'assemblage Pour
SERVER / SERVEUR
D-16860-6-SV / D-16860-8-SV

Caution : Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury,
therefore, for your protection, please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during
shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

Attention: S'il vous plait lire attentivement les instructions avant de déballer les piéces d'assemblage. Pour votre protection
et éviter les blessures, s'il vous plait retirer les agrafes exposés utilisés pour I'emballage.

1. Nous vous recommandons d'assembler ce produit avec I'aide d'une autre personne; cela facilitera le montage, et aidera a
éliminer les dommages au produit ou des blessures lors de I'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites pieces qui peuvent avoir été
lache a l'intérieur du carton pendant le transport.

3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4. Il est recommande’ de mettre toutes les piéces d'assemblage sur un sol non abrasif avant 'assemblage et de suivre les
étapes d'assemblage une par pour assembler votre nouveau produit correctement et efficacement.

PART LIST FOR SERVER HARDWARE LIST FOR SERVER
LISTE DES PIECES POUR SERVEUR LISTE DE MATERIEL POUR SERVEUR
NO. PART DESC/ LISTE DES PIECES CODE Q'TY| | NO| HARDWARE DESC/ LISTE DE QUINCAILLERIE CODE Q'TY|
1 ANTI-TIP KIT - METAL (SET - - 1
A @ DINING SERVER 1 2 GED PATKNCTM
% SCREW-DRIVER (NOT PROVIDED)
A Only tighten all bolts when all bolts aligned with bolt inserts /
Ne serrez tous les boulons que lorsque tous les boulons sont alignés avec les inserts de boulon.

STEP 1
Etape 1

SHELF CAN BE MOVED
UP OR DOWN

T

MADE IN VIETNAM / FABRIQUE AU VIETNAM PAGE 1 OF 2




Assembly Instruction For / Instruction D'assemblage Pour

SERVER / SERVEUR
D-16860-6-SV / D-16860-8-SV
Ftape 2 D
1/ =1set
COMPLETED
ACHEVEE

/- B
/
\
{ |
| e
3 [T
N g

MADE IN \\/;Iil—ETNAM / FABRIQUE AU VIET

“[_Leveler / Mise a niveau

NAM

PAGE 2 OF 2




